Report No.: 2380577R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode 1TX_a_5240MHz

TEST BY  :Sam

410Level (dBuvim) Date: 2023-11-08

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

Site :HY-CBO1
Condition :3m  ,VERTICAL
Mode 1TX_a_5240MHz

TEST BY  :Sam

410Level (dBuvim) Date: 2023-11-08

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

56.0) 4 FCC 15407 AV 55.0 : FCC 15,407 AV
413 413
27.5| 27.5|
13.8 13.8
1000 8800 16600. 24400. 32200. 40000 1000 8800 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 10480600 51.62  68.22  -17.20 59.95 -8.93  Peak 1 10480600 4753 68.22  -20.69 56.46 -8.93  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_a_5745MHz Mode :TX_a_5745MHz
TEST BY  :Sam TEST BY  :Sam
J1gLevel(@Buvim) Date: 2023-11-08 J1gLevel(@Buvim) Date: 2023-11-08
96.3| 96.3|
82.5 82.5
FCC_15.407_PK FCC_15.407_PK
ee.8) TLLLICT] ee.8) TLLLICT]
55| 1 FCC_15.407_AV 55| FCC_15.407_AV
413 413
27.5 27.5
138 138
1000 8800 16600. 24400. 32200 40000 1000 8800 16600. 24400. 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB/m MHz dBuV/m  dBuV/m dB dBuV dB/m
1 11490.000 53.95  74.00  -20.05 61.21 -7.26  Peak 1 11490.000 50.76  74.80  -23.24 58.62 -7.26  Peak
Note Note:

1. Level = Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode 1TX_a_5785MHz

TEST BY  :Sam

410Level (dBuvim) Date: 2023-11-08

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

Site :HY-CBO1
Condition :3m  ,VERTICAL
Mode 1TX_a_5785MHz

TEST BY  :Sam

410Level (dBuvim) Date: 2023-11-08

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

56.0) 4 FCC_15.407 AV 55.0) FCC 15,407 AV
413 413
27.5| 27.5|
13.8 13.8
1000 8800 16600. 24400. 32200. 40000 1000 8800 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MH2)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 11570.600 51.92  74.80  -22.08 59.20 -7.28  Peak 1 11570.600 49.23  74.00  -24.77 56.51 -7.28  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_a_5825MHz Mode :TX_a_5825MHz
TEST BY  :Sam TEST BY  :Sam
J1gLevel(@Buvim) Date: 2023-11-08 J1gLevel(@Buvim) Date: 2023-11-08
96.3| 96.3|
82.5 82.5
FCC_15.407_PK FCC_15.407_PK
ee.8) TLLLICT] ee.8) TLLLICT]
55.0) 4 FCC_15.407_AV 550 FCC_15.407_AV
1
413 413
27.5 27.5
138 138
1000 8800 16600. 24400. 32200 40000 1000 8800 16600. 24400. 32200 40000
Frequency (MH2) Frequency (MH2)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB/m MHz dBuV/m  dBuV/m d8 dBuV dB/m
1 11650.000 52.37  74.00  -21.63 59.64 -7.27  Peak 1 11650.000 47.48  74.00  -26.52 54.75 -7.27  Peak
Note Note:

1. Level = Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode 1TX_ac20_5180MHz

TEST BY  :Sam

410Level (dBuvim) Date: 2023-11-08

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

55.0) FCC 15,407 AV
1
413
27.5|
13.8
1000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 10360.600 4595 68.22  -22.26 55.00 -9.04  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO1
Condition :3m  ,VERTICAL
Mode 1TX_ac20_5180MHz

TEST BY  :Sam

410Level (dBuvim) Date: 2023-11-08

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

55.0) FCC 15,407 AV
P
413
27.5|
13.8
1000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 10360.600 4531 68.22  -22.91 54.35 -9.04  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site tHY-CBO1
Condition :3m ,HORIZONTAL
Mode :TX_ac20_5220MHz

TEST BY  :Sam

Level (dBuVim) Date: 20231108

1"
96.3
825
FCC_15.407_PK
ee.8| TLILICTT]
5520 - FCC_15.407_AV
413
275
138
1000 8800. 16600 24400 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 10440.000 47.29 68.22 -20.93 56.27 -8.98 Peak

1. Level = Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site tHY-CBO1
Condition :3m  ,VERTICAL
Mode :TX_ac20_5220MHz

TEST BY  :Sam

Level (dBuVim) Date: 20231108

1
96.3|

82.5

FCC_15.407_PK

ee.8| TLILICTT]

55.0) FCC_15.407_AV.

1

413

27.5

138

1000 8800 16600. 24400. 32200 40000

Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m

1 10440.000 45,16 68.22  -23.96 54.14 -8.98  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

Level (dBuVim)

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode 1TX_ac20_5240MHz
TEST BY  :Sam

Date: 2023-11-08

Site

Condition :3m

Mode
TEST BY

:HY-CBO1
LVERTICAL
1TX_ac20_5240MHz
:Sam

Date: 2023-11-08

1

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

11pLevel (dBuVim)

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

Antenna

1. Level = Read Level + Factor

2 Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

1. Level = Read Level + Factor

2. Factor = Antenna

Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

55.0) FCC 15,407 AV 55.0) FCC 15,407 AV
1 1
413 413
27.5| 27.5|
13.8 13.8
1000 8800 16600. 24400. 32200. 40000 1000 8800 16600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 10480600 4583 68.22  -22.39 54.76 -8.93  Peak 1 10480600 4509  68.22  -23.13 54.62 -8.93  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ac20_5745MHz Mode :TX_ac20_5745MHz
TEST BY  :(Caster TEST BY  :(Caster
J1gLevel(@Buvim) Date: 2023-11-08 J1gLevel(@Buvim) Date: 2023-11-08
96.3| 96.3|
82.5 82.5
FCC_15.407_PK FCC_15.407_PK
ee.8) TLLLICT] ee.8) TLLLICT]
55| FCC_15.407_AV 55| FCC_15.407_AV
1
413 413
27.5 27.5
138 138
1000 8800 16600. 24400. 32200 40000 1000 8800 16600. 24400. 32200 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB/m MHz dBuV/m  dBuV/m dB dBuV dB/m
1 11490.000 50.74  74.80  -23.26 58.00 -7.26  Peak 1 11490.000 4678 74.00  -27.22 54.04 -7.26  Peak
Note Note:

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

Level (dBuVim)

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode 1TX_ac20_5785MHz
TEST BY  :(Caster

Date: 2023-11-08

Site

Condition :3m

Mode
TEST BY

:HY-CBO1
LVERTICAL
1TX_ac20_5785MHz
:Caster

Date: 2023-11-08

1

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

11pLevel (dBuVim)

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

Antenna

1. Level = Read Level + Factor

2 Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

1. Level = Read Level + Factor

2. Factor = Antenna

Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

55.0) | FCC 15,407 AV 55.0) FCC 15,407 AV
1
41.3 41.3
27.5| 27.5|
13.8 13.8
1000 8800 16600. 24400. 32200. 40000 1000 8800 16600. 24400. 32200. 40000
Frequency (MH2) Frequency (MH2)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 11570.600 49.62  74.06  -24.98 56.30 -7.28  Peak 1 11570.600 4576 74.00  -28.30 52.98 -7.28  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ac20_5825MHz Mode :TX_ac20_5825MHz
TEST BY  :(Caster TEST BY  :(Caster
J1gLevel(@Buvim) Date: 2023-11-08 J1gLevel(@Buvim) Date: 2023-11-08
96.3| 96.3|
82.5 82.5
FCC_15.407_PK FCC_15.407_PK
oo TLILIT ee.8) TLLLICT]
55| FCC_15.407_AV 55| FCC_15.407_AV
1
413 413
27.5 27.5
138 138
1000 8800 16600. 24400. 32200 40000 1000 8800 16600. 24400. 32200 40000
Frequency (MH2) Frequency (MH2)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m d8 dBuV dB/m MHz dBuV/m  dBuV/m d8 dBuV dB/m
1 11650.000 49.27  74.08  -24.73 56.54 -7.27  Peak 1 11650.000 46.97  74.00  -27.03 54.24 -7.27  Peak
Note Note:

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_ac4@_5190MHz
TEST BY  :(Caster

410Level (dBuvim) Date: 2023-11-08

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

55.0) FCC 15,407 AV
]
413
27.5|
13.8
1000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 10380.600 45.57  68.22  -22.65 54.60 -9.03  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO1
Condition :3m  ,VERTICAL
Mode :TX_ac4@_5190MHz
TEST BY  :(Caster

410Level (dBuvim) Date: 2023-11-08

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

55.0) FCC 15,407 AV
1
413
27.5|
13.8
1000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 10380.600 45.91  68.22  -22.31 54.94 -9.03  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBB1
Condition :3m  ,HORIZONTAL
Hode :TX_acdB_5230MHz
TEST BY  :(aster
J1glevel (dBuVim) Date: 20231108
96.3|
825
FCC_15.407_PK
6e.8 TULLLITT]
550 FCC_15.407_AV.
P
41.3|
215
138
1000 8800 16600, 24400, 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv dB/m
1 10466.800  45.21  68.22  -23.81  54.16 -8.95  Peak

1. Level = Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site tHY-CBO1
Condition :3m  ,VERTICAL
Mode :TX_acdd_5230MHz
TEST BY  :Caster

Level (dBuVim) Date: 20231108

1"
96.3
825
FCC_15.407_PK
ee.8| TLILICTT]
5520 FCC_15.407_AV
1
413
275
138
1000 8800. 16600 24400 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 10460.000 45.29 68.22 -22.93 54.24 -8.95 Peak
lote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode 1TX_aca@_5755MHz
TEST BY  :(Caster

410Level (dBuvim) Date: 2023-11-08

FCC_15407_PK

g8 MUILCT M —y 1 —oamn. e

55.0) FCC 15,407 AV
1
413
27.5|
13.8
1000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuV dB/m
1 11510.600 4614 74.00  -27.86 53.39 -7.25  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor & Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBO1
Condition :3m  ,VERTICAL
Mode 1TX_aca@_5755MHz
TEST BY  :(Caster

410Level (dBuvim) Date: 2023-11-08

FCC_15.407_PK
g8 MUILCT M —y 1 —oamn. e

55.0) FCC 15,407 AV
7
413
27.5|
13.8
1000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
""""" Wiz cBuym  dsovm a8 eav  cg/m
1 11510.600 46.92  74.06  -27.08 54.17 -7.25  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site tHY-CBO1
Condition :3m  ,HORTZONTAL
Mode :TX_acdd_5795MHz
TEST BY  :Caster

Level (dBuVim) Date: 20231108

1
96.3|
82.5
FCC_15.407_PK
ee.8| TLILICTT]
55.0) FCC_15.407_AV.
1
413
27.5
138
1000 8800 16600. 24400. 32200 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m
1 11590.600 45.81  74.00  -28.19 53.13 -7.32 Peak

1. Level = Read Level + Factor

2 Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site tHY-CBO1
Condition :3m  ,VERTICAL
Mode :TX_acdd_5795MHz
TEST BY  :Caster

Level (dBuVim) Date: 20231108

1"
96.3
825
FCC_15.407_PK
ee.8| TLILICTT]
5520 FCC_15.407_AV
7
413
275
138
1000 8800. 16600 24400 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 11590.000 46.33 74.00 -27.67 53.65 -7.32 Peak
lote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2380577R-RFUSV03S-A P D E K RA

Site HY-CBe1 Site HY-CBe1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode 1TX_ac@_5795MHz Mode 1TX_ac@_5795MHz
TEST BY :Caster TEST BY :Caster
Level (dBuVim) Date: 20234109 Level (dBuVim) Date: 20234109
78.8 78.8
67.5| 67.5|
56.3) FECCLASS-B 56.3) FCCCLASSB
45.0| 45.0|
338 1 2 3 338 3
4 5 B 5
2 3 5
22.5| 22.5|
11.3| 11.3|
30 224. 418. 612. 806. 1000 30 224. 418. 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBUV/m a8 dBuv dB/m MHz dBuV/m  dBUV/m a8 dBuv dB/m
1 42,610 31.62  46.0 8.3 55.67  -23.45 QP 1 42,610 39.81  46.60 0.9 6246 -23.45 QP
2 16289  33.14 4350 -10.36  56.87  23.73 QP 2 19393 2311 43.50  20.39  49.67  26.56 QP
3 353,98 3448 46.00 1152 5614 2166 QP 3 8160 3214 4600  13.86  53.87 2173 QP
4 476.200 28.17 46.00 -17.83 46.48 -18.321 QP 4 515.97@ 23.66 46.00 -22.34 41.10 -17.44 QP
5 678.930 26.08 46.00 -19.92 48.51 -14.43 QP 5 644.810 24.27 46.00 -21.73 39.11 -14.84 QP
6 924.340 28.26 46.00 -17.74 39.17 -10.91 QP 6 858.380 26.89 46.00 -19.91 37.97 -11.88 QP
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are 4. The emission under 38MHz was not included since the emission levels are
very low against the limit. very low against the limit.
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Report No.: 2380577R-RFUSV03S-A

D DEKRA

6. Band Edge

6.1. Test Setup

RF Conducted Measurement:

EUT

RF Radiated Measurement:

RF Cable
D:D Spectrum
Analyzer
SMA
Connector
« = 1 N
f 3m d
The height of broadband
Antenna was scanned from
1M to 4M.

The distance between antenna
and turn table was 3M regards
to the standard adopted.

RF absorber material

EUT /_ on the ground plane.
—
/\/\/\/\/\/\/\/\/\/\/\/\/\/\/\/\ o) O
| %l To Receiver|__| Pref
Amplifier

ll

ll
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Report No.: 2380577R-RFUSV03S-A P D E K RA

6.2. Limits

The provisions of Section 15.205 of this part apply to intentional radiators operating under this section.
Radiated emissions which fall in the restricted bands, as defined in Section 15.205, must also comply with

the radiated emission limits specified in Section 15.209:

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frel\c/lllggcy pV/m @3m dBuV/m@3m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks : 1. RF Voltage (dBuV) =20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the band edges.

3. Distance refers to the distance in meters between the measuring instrument antenna and

the closed point of any part of the device or system.

® For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz.

® For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of 27 dBm/MHz.

® For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of —27 dBm/MHz.

® For transmitters operating in the 5.725-5.85 GHz band:
All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or below the band
edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz
above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or
below the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

® For transmitters operating in the 5.850-5.895 GHz band:
(1) For an indoor access point or subordinate device, all emissions at or above 5.895 GHz shall not
exceed an e.i.r.p. of 15 dBm/MHz and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or
above 5.925 GHz.
(i1) For a client device, all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of =5 dBm/
MHz and shall decrease linearly to an e.i.r.p. of =27 dBm/MHz at or above 5.925 GHz.
(iii) For a client device or indoor access point or subordinate device, all emissions below 5.725 GHz
shall not exceed an e.i.r.p. of =27 dBm/MHz at 5.65 GHz increasing linearly to 10 dBm/MHz at
5.7 GHz, and from 5.7 GHz increasing linearly to a level of 15.6 dBm/MHz at 5.72 GHz, and
from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at 5.725 GHz.

® For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of =27 dBm/MHz.

Based on ANSI C63.10-2013 Section 12.7.3 d) provides the conversion formula between field strength
and EIRP, if distance is 3m, -27dBm is equivalent to 68.22dBuV/m.
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6.3. Test Procedure

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table can rotate 360 degrees
to determine the position of the maximum emission level. The EUT was positioned such that the distance
from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission
level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10:2013 on
radiated measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.
The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for
compliance to FCC 47CFR Subpart E requirements.

RBW and VBW Parameter setting:

According to KDB 789033 section I1.G.5 Procedure for Unwanted Maximum Emissions Measurements
above 1000 MHz.

RBW =1 MHz.

VBW >3 MHz.

According to KDB 789033 section I1.G.6 Procedures for Average Unwanted Emissions Measurements
above 1000 MHz.

RBW =1 MHz.

VBW = 10 Hz, when duty cycle > 98 %

VBW > 1/T, when duty cycle <98 %

(T refers to the minimum transmission duration over which the transmitter is on and is

transmitting at its maximum power control level for the tested mode of operation.)

5 GHz band Duty Cycle T /T VBW
(%) (ms) (Hz) (Hz)
802.11a 98.10 2.0640 484 10
802.11ac-20 MHz 96.11 0.9880 1012 2000
802.11ac-40 MHz 92.91 0.4980 2008 3000

Note: Duty Cycle Refer to Section 8.
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6.4. Test Result of Band Edge

NA2 Sample ID 03

Site :HY-CB01 Site :HY-CBOL
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode 1TX_a_518@MHz Mode :TX_a_5180MHz

TEST BY  :(Caster TEST BY  :Caster

y3pLevel (@Buvim) Date: 2023-10-26 430Level (@Buvim) Date: 2023-10-26
1138 1338 2
2
975 o
813 813 FCC_16.407_PK
65,0 65.)
FCC_15.407_AV .
48.8 48.8)
325 324
163 163
5000 5060. 120 5180 s240. 5300 5000 5060. 120 5180 5240. 5300
Frequency (MH2) Frequency (MH2)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuV/m  dBuV/m dB 4B dB/m MHz dBuv/m  dBuV/m 8 4By dB/m
1 5084.800  46.13  54.08 -7.87  31.40  14.73  Average 1 5e83.760  56.97 4224 1473 Peak
2 5181.208 108.60  ------ - 85.79 14.81 Average 2 5180.908 111.68 96.87 14.81 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB1 Site :HY-CBO1L
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_a_518@MHz Mode :TX_a_5180MHz

TEST BY  :Caster TEST BY  :Caster

y3pLevel (@Buvim) Date: 20231027 430Level (@Buvim) Date: 2023-10-27
134 134 5
97.5| 2 97.5|
813 813 FCC_16.407_PK
650
FCC_15.407_AV
8. .
325| 325
163 163
5000 5060. 120 5180 5240. 5300 5000 5060. 120. 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5086.108 41.53 54.08 26.79 14.74 Average 1 5143.408 54.31 74.08 39.54 14.77 Peak
2 5181.808 95.68  ------ 80.79 14.81 Average 2 5181.508 106.38 - -- 91.57 14.81 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site :HY-CB01 Site :HY-CBOL
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode 1TX_a_5248MHz Mode :TX_a_5240MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 2023-11-10 430Level (@Buvim) Date: 20231110
113.8 113.8) 1
1
975 or.s|
813 813
65.0) 650
FCC_15.407_AV
48.8 48.8)
325 325|
16,3 163
5160 5220 5280 5340 5400. 5460 5160 5220 5280, 5340 5400 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m MHz dBuV/m  dBuV/m a8 dBuv aB/m
1 5241300  160.03  ------ -e-me- 85.26 14.77  Average 1 5236.800 11121  -m-e-m -eeee- 96.43 14.78  Peak
2 5384.100 42.97 s4.68  -11.03 28.14 14.83  Average 2 5432.100 54.31  74.80  -19.69 39.43 14.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :HY-CBO1L
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_a_524@MHz Mode :TX_a_5240MHz
TEST BY  :Sam TEST BY  :Sam
Japlevel @BuVim) Date: 2023-11-10 13oLevel dBuvim) Date: 2023-11-10
1138 1133 3
97.5|
813
650
423
325|
163
5160 5220, 5280 5340 5400. 5460 5160 5220, 5280, 5340 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5237.400 95.69 80.91 14.78  Average 1 5242.800  106.78 ------ 92.02 14.76  Peak
2 5432.700 41.41 26.52 14.89  Average 2 s432.100 54.48  74.00 39.60 14.88  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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2. Factor = Antenna
3. Over Limit = Level - Limit Line
4

and not show in test report.

Factor + Cable Loss - Preamp Factor

. The emission levels of other frequencies are very lower than the limit

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than
and not show in test report.

Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,HORIZONTAL Condition :3m ,VERTICAL
Mode :TX_a_S5745MHz Mode 1TX_a_5745MHz
TEST BY  :Caster TEST BY  :Caster
y3pLevel (@Buvim) Date: 20231027 430Level (@Buvim) Date: 2023-10-27
"
138 138 I
975 o]
313 813
FCC_OOBE_PK FCC_OOBE_PK
65 - - 65.) ; =
488 185
325 324
163 163
5535 5635. 5735. 5835. 5935. 5035 5535 5635. 5735, 5835. 5935. 5035
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuv/m  dBuV/m a8 aBuv dB/m MHz dBuv/m  dBuV/m a8 B dB/m
1 5645.508 59.80 68.22 -8.42 43.77 16.83 Peak 1 5642.008 55.32 68.22 -12.98 39.31 16.01 Peak
2 5650.008 58.26 68.23 -9.97 42.19 16.87 Peak 2 5650.008 55.51 68.23 -12.72 39.44 16.87 Peak
3 5724.000 69.75 119.92 -58.17 53.17 16.58 Peak 3 5725.008 62.66 122.20 -59.54 46.08 16.58 Peak
4 5747.508@ 114.74 - - 98.13 16.61 Peak 4 5751.508 106.64 - - 90.01 16.63 Peak
5 5890.500 57.01 93.74 -36.73 40.31 16.70 Peak 5 5902.000 55.96 85.23 -29.27 39.27 16.69 Peak
6 502580  53.96  68.23  -14.27  37.26  16.78  Peak 6 5925.080  53.59  68.23  -14.64  36.89  16.70  Peak
7 603450  56.91  68.22 -11.31  40.88  16.83  Peak 7  6832.000  57.22  68.22  -11.08  40.41  16.81  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBB1 site :HY-CBOL
Condition :3m ,HORTZONTAL Condition :3m ,VERTICAL
Mode iTX_a_5825MHz Mode iTX_a_5825MHz
TEST BY  iCaster TEST BY  iCaster
4sgleve @Bavim) Date: 2023-10-27 4spleve @Baym) Date: 2023-10-27
4
138 1138 :
075 o7
813 81.3
FCC_OOBE_PK FCC_OOBE_PK
650 1 65.4)
5 7 1 7
bbbt
489 183
325 324
163 163
5535 5635. 5735, 5835. 5935. 6035 5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5537.000 59.32 68.22 -8.9@ 43.91 15.41 Peak 1 5541.008 55.58 68.22 -12.64 40.17 15.41 Peak
2 5650.000 53.94 68.23 -14.29 37.87 16.07 Peak 2 5650.000 53.45 68.23 -14.78 37.38 16.07 Peak
3 572480  57.65 119.92 41.07  16.58  Peak 3 5720.080  55.65 119.92  -64.27  39.07  16.58  Peak
4 5820.000  113.58  ------ 96.90  16.68  Peak 4 5823.500  105.46 ----—- 88.78  16.68  Peak
5 5850.800  61.90 122.26 4520 16.70  Peak 5 5915.580  56.55  75.25 39.85  16.70  Peak
6 5925.008 56.25 68.23 39.55 16.70 Peak 6 5925.008 54.74 68.23 38.04 16.78 Peak
7 5968.508 56.99 68.22 48.35 16.64 Peak 7 5968.008 56.78 68.22 -11.52 48.086 16.64 Peak
Note: Note
1. Level = Read Level + Factor 1. Level = Read Level + Factor

the limit
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Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_ac20_5180MHz Mode :TX_ac20_5180MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 20231027 430Level (@Buvim) Date: 2023-10-27
138 138 2
975 2 o]
813 813 FCC_16.407_PK
65 65.)
FCC_15.407_AV B
488 1 185
325 324
163 163
5000 5060. 5120 5130 5240, 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuv/m  dBuV/m a8 aBuv dB/m MHz dBuv/m  dBuV/m a8 B dB/m
1 50883.408 43.68 54.08 -18.32 28.95 14.73 Average 1 5147.908 55.51 74.08 -18.43 48.73 14.78 Peak
2 5181.208 97.85 -- - - 83.04 14.81 Average 2 5182.408 109.51  --—---—- - 94.70 14.81 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBB1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_ac20_5186MHz Mode :TX_ac28_5186MHz
TEST BY :Sam TEST BY :Sam
4sgleve @Bavim) Date: 2023-10-27 4spleve @Baym) Date: 2023-10-27
138 1138
2
075 2 o7
813 813 FCC_15407_PK
65 65.4)
FCC_15.407_AV P
UPTP S
489 5 183
325 324
163 163
5000 5060. 5120 5180 5240. 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5146.708@ 42.24 54.08 -11.76 27.47 14.77 Average 1 5135.908 54.24 74.00 -19.76 39.47 14.77 Peak
2 5179.100 92.81  ------ - 78.01 14.80 Average 2 5182.400 leda.16  ———--—- - 89.35 14.81 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode 1TX_ac20_5240MHz Mode 1TX_ac20_5248MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 20231110 430Level (@Buvim) Date: 20231110
138 138 1
1
975 o]
313 813
FCC_T5207_PK
65 65.)
FCC_15.407_AV.
- bbbt
488 185
325 324
163 163
5160 5220, 5280 5340 5400 5450 5160 5220 5280. 5340 5400 5450
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuv/m  dBuV/m a8 aBuv dB/m MHz dBuv/m  dBuV/m a8 B dB/m
1 5237.708 98.65  ------ aeemeno 83.88 14.77 Average 1 5238.308 188.55  ------ ----e- 93.78 14.77 Peak
2 5384.100 43.69 54.08 -18.31 28.86 14.83 Average 2 5375.408 54.89 74.08 -19.11 48.085 14.84 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBB1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_ac20_5248MHz Mode :TX_ac28_5248MHz
TEST BY  iSam TEST BY  :Sam
4sgleve @Bavim) Date: 2023-11-10 4spleve @Baym) Date: 2023-11-10
138 1138 2
075 : o7
813 81.3
65 65.4)
FCC_15.407_AV.
489 183
325 324
163 163
5160 5220, 5280 5340 5400. 5450 5160 5220 5280. 5340 5400. 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5237.70@ 94.75 ------ - 79.98 14.77 Average 1 5241.308 185.51  --—---—-  ------ 90.74 14.77 Peak
2 5437.200 41.98 -12.02 27.08 14.90 Average 2 5430.600 54.27 74.00 -19.73 39.39 14.88 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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. Factor = Antenna

1. Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

Site :HY-CBe1

Condition :3m  ,Horizontal

Mode 17X _ac20_5745MHz

TEST BY  :Sam
30Level (dBuvim) Date: 20231027
134 4
97.5|
813

FCC_OOBE_PK
650
7
8.
325|
163
5535 5635, 5735, 5835 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Linit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m
1 5648.000  59.38  68.22 -8.84  43.33 16.85  Peak
2 5650.808  57.86  68.23  -18.37  41.79 16.87  Peak
3 5725.808  71.26 122.20  -50.94  54.68 16.58  Peak
4 5742.000  112.64 - --oo- 96.03 16.61  Peak
5 5855.00  55.76 110.8@  -55.04  39.06 6.7 Peak
6 5925800  54.91  68.23  -13.32  38.21 6.7 Peak
7 6030.800  56.75  68.22  -11.47  39.9 16.79  Peak
Note:

Site :HY-CBO1L
Condition :3m  ,Vertical
Mode 1TX_ac20_5745MHz
TEST BY  :Sam

Level (dBuV/m)

Date: 2023-10-27

2

3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

13
134
or.s|
813
5 FCC_OOBE_PK.
650
1 2 I
429
325|
163
5635 5635, 5735, 5835. 5035. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv aB/m
1 5550.008 56.21 68.22 -12.01 48.76 15.45 Peak
2 5650.008 55.85 68.23 -12.38 39.78 16.87 Peak
3 5722.508 66.36 116.50 -58.14 49.78 16.58 Peak
4 5747.508 109.41 - - 92.80 16.61 Peak
5 5875.000 55.60 185.20 -49.60 38.9@ 1e.70 Peak
6  5925.000 54.51  68.23  -13.72 37.81 16.70  Peak
7 6000.500 56.48  68.22  -11.82 39.84 16.56  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

. Factor = Antenna

Factor + Cable Loss - Preamp Factor

site :HY-CBE1
Condition :3m  ,Horizontal
Mode :TX_ac20_5825MHz
TEST BY  :Sam
J3plevel (@Buvim) Date: 2023-10-27
138 4
97.5|
813
FCC_OOBE_PK
65.0|
g 2 2 NN PN
48.8|
325|
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 5537.500 57.23  68.22  -18.99  41.82 15.41  Peak
2 5650.000 54.13  68.23  -14.05 38.11 16.07  Peak
3 5725.000 57.29 122.26  -64.91  48.71 16.58  Peak
4 5826.500  111.55  ---ooo oooo- 94.87 16.68  Peak
5 5850.500 62.60 121.86  -58.46  45.90 6.7 Peak
6 5925.000 55.19  68.23  -13.84  38.49 16.70  Peak
7 5928.500 56.87  68.22  -11.35  48.17 16.78  Peak
Note:
1. Level = Read Level + Factor

Site :HY-CB@1
Condition :3m  ,Vertical
Mode :TX_ac28_5825MHz
TEST BY  :Sam

Level (dBuV/m)

Date: 2023-10-27

2

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1
133 T
o7.5|
813
FCC_OOBE PK
65.0|
1 3 :
488
325
163
5535 5635, 5735, 5835, 5335, 5035
Frequency (MHz)
No. Frequency  Llevel  Limit over Read  Factor  Remark
Line  Limit  Level
MHz dBuV/m  dBuV/m db dBuY dB/m
1 553.508  56.80  68.22 4139 1541 Peak
2 5650.000  53.40  68.23 3733 16,07  Peak
3 5724.50e  55.97 121.06 3939 16.58  Peak
4 5824.500  107.48 --—--—- 90.82  16.68  Peak
5 5856.008  59.44 12220  -62.76  42.74  16.70  Peak
6 5925.008  54.26  68.23 -13.97  37.56  16.70  Peak
7 60@s.008  56.61  68.22  -11.61  46.1  16.60  Peak
Note
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_acd®_5198MHz Mode :TX _ac4@_5198MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 20231027 430Level (@Buvim) Date: 2023-10-27
134 134 ,
97.5| 2 97.5|
813 813 FCC_16.407_PK
650 651 2
8. W 488
325| 325
163 163
5000 5060. 5120 5180 5240. 5300 5000 5060. 5120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5150.008 51.59 54.08 36.81 14.78 Average 1 5145.508 64.65 74.08 -9.35 43.88 14.77 Peak
2 5185.708 95.67 -- - 80.86 14.81 Average 2 5186.608 105.79 --—---—- - 90.97 14.82 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBE1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode TX_acd®_5198MHz Mode :TX_acd®_5198MHz
TEST BY :Sam TEST BY :Sam
Jsolevel Guvim) Date: 2023-10-27 4aoLevel (RuVm) Date: 2023-10-27
134 1133
2
97.5| B o7
813 813 FCC_15407_PK
65.0 65.0) 1
FCC_15.407_AV
8.8 488
325| 325
163 163
5000 5060 5120 5180 5240. 5300 5000 5060. 5120, 5180, 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Linit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5150.000 49.40 54.08 -4.60 34.62 14.78 Average 1 5145.808 62.68 74.00 -11.40 47.83 14.77 Peak
2 5185.400 91.81  ------ -- - 77.00 14.81 Average 2 5186.600 101.57 - - 86.75 14.82 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode 17X _acd_5236MHz Mode :TX _acd@_5236MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 20231110 430Level (@Buvim) Date: 20231110
134 134 i
975 1 or.s|
813 813
650 651
FCC_15.407_AV i
8. 488
325| 325
163 163
5160 5220 5280 5340. 5400. 5460 5160 5220, 5280 5340 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5233.208 96.67  ------ aeemeo 81.90 14.77 Average 1 5234.108 106.69  ------ --e-e- 91.92 14.77 Peak
2 5422.208 43.18 54.08 -18.82 28.35 14.83 Average 2 5439.008 54.57 74.08 -19.43 39.66 14.91 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBE1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode TX_acd®_5236MHz Mode TX_acd®_5236MHz
TEST BY :Sam TEST BY  :Sam
Jsolevel Guvim) Date: 2023-11-10 4aoLevel (RuVm) Date: 2023-11-10
134 1133
1
97.5| - o7
813 813
650 651
FCC_15.407_AV
8.8 488
325| 325
163 163
5160 5220 5280 5340. 5400. 5460 5160 5220, 5280, 5340 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Linit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5232.300 91.18 76.40 14.78 Average 1 5237.708 101.52  -—---—- - 86.75 14.77 Peak
2 5427.900 42.48 27.62 14.86 Average 2 5447.700 54.37 74.00 -19.63 39.42 14.95 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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2. Factor = Antenna
3. Over Limit =
4

Factor + Cable Loss - Preamp Factor
Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site 1HY-CB@1
Condition :3m ,Horizontal
Mode 17X _acd®_5755MHz
TEST BY  :Sam
30Level (dBuvim) Date: 20231027
134 4
97.5|
813 S
FCC_OOBE_PK
650 % =
8.
325|
163
5535 5635, 5735, 5835 5935. 6035
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m
1 5645.508 57.85 68.22 -18.37 41.82 16.83 Peak
2 5650.008 55.85 68.23 -12.38 39.78 16.87 Peak
3 5723.508 72.83 118.78 -45.95 56.25 16.58 Peak
4 5752.508 109.88 ------  ------ 93.25 16.63 Peak
5 5865.500 56.67 107.86 -51.19 39.97 16.70 Peak
6 5925.000 54.20  68.23  -14.03 37.50 6.7 Peak
7 5942.000 57.04  68.22  -11.18  48.35 16.69  Peak
Note:
1. Level = Read Level + Factor

Site 1HY-CB@1
Condition :3m ,Vertical
Mode :TX_ac4@_5755MHz
TEST BY  :Sam
430Level ([Buv/m) Date: 2023-10-27
134 .
o7
813
3 FCC_OOBE_PK
651
1 7
488
325
163
5635 5635. 5735, 5835, 5935. 6035
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5646.008 55.48 68.22 -12.74 39.45 16.83 Peak
2 5650.008 54.62 68.23 -13.61 38.55 16.87 Peak
3 5725.008 68.91 122.20 -53.29 52.33 16.58 Peak
4 5759.008 106.12  --—---—-  ------ 89.50 16.62 Peak
5 5850.000 56.41  122.20 -65.79 39.71 1e.70 Peak
6 5925.000 53.76  68.23  -14.47 37.06 6.7 Peak
7 6022.000 56.12  68.22  -12.10 39.40 16.72  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

2. Factor = Antenna
3. Over Limit =
4

Factor + Cable Loss - Preamp Factor
Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site :HY-CBE1
Condition :3m  ,Horizontal
Mode :TX_acd®_5795MHz
TEST BY  :Sam
J3plevel (@Buvim) Date: 2023-10-27
113.8| 4
97.5|
813
FCC_OOBE_PK
65.0|
12 3 5 7
48.8|
325|
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 5631508  55.64  68.22  -12.58  39.71 15.93  Peak
2 5650.000  54.63  68.23 38.56 16.07  Peak
3 5716.800  58.21 169.68 41.64  16.57  Peak
4 5793.000  109.69  ------ 93.04  16.65  Peak
5 5854.000  58.28 113.08 41.58 6.7 Peak
6 5925.000  54.51  68.23 37.81 6.7 Peak
7 5984.500  56.40  68.22 39.80 16.60  Peak
Note:
1. Level = Read Level + Factor

Site :HY-CB@1
Condition :3m  ,Vertical
Mode :TX_acd@_5795MHz
TEST BY  :Sam
- Level (dBuV/m) Date: 2023-10-27
113.8)
n
97.5|
81.3]
FCC_OOBE_PK
65.0|
1 3 7
48.8]
325
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m
1 5605.500 55.29  68.22 39.57  15.72  Peak
2 5650.000 54.00  68.23 37.93  16.07  Peak
3 5702.000 56.53 105.76 39.99 16.54 Peak
4 5792.000 104.36  ------ 87.71 16.65 Peak
5 5862.000 55.7@ 108.84 39.00 16.70 Peak
6 5925.000 53.78  68.23 37.08  16.70  Peak
7 5972.000 56.59  68.22 39.95  16.64  Pesk
Note:
1. Level = Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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D DEKRA

NAL

Sample ID 01

Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode :TX_a_5188MHz Mode :TX_a_5180MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 20231110 430Level (@Buvim) Date: 20231110
134 134 2
2
97.5| o7
813 813 FCC_16.407_PK
650 651
FCC_15.407_AV P
8. - 488
325| 325
163 163
5000 5060. 5120 5180 5240. 5300 5000 5060. 5120 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5147.008 42.21 54.08 -11.79 27.43 14.78 Average 1 5142.508 55.84 74.08 -18.96 48.27 14.77 Peak
2 5181.208 98.89 -- - - 84.08 14.81 Average 2 5180.908 109.78 - ------ 94.97 14.81 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBE1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_a_5188MHz Mode :TX_a_5188MHz
TEST BY :Sam TEST BY  :Sam
Jsolevel Guvim) Date: 2023-11-10 4aoLevel (RuVm) Date: 2023-11-10
134 1133
2
97.5| 2 o7
813 81.3 FCC_15407_PK
650 651
FCC_15.407_AV 1
488 p 183 -y
325| 325
163 163
5000 5060 5120 5180 5240. 5300 5000 5060. 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Linit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5083.700 41.28 54.08 -12.72 26.55 14.73 Average 1 5140.108 54.32 74.00 -19.68 39.55 14.77 Peak
2 5178.800 93.37  ------ - 78.57 14.80 Average 2 5178.500@ l1e4.48 - - 89.68 14.80 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode 1TX_a_5248MHz Mode :TX_a_5240MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 2023-11-10 430Level (@Buvim) Date: 20231110
134 138 1
1
975 o]
313 813
65 65.)
FCC_15.407_AV.
-
i 185
324
163
5160 5220, 5280 5340 5400. 5450 5160 5220 5280. 5340 5400 5450
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuv/m  dBuV/m a8 aBuv dB/m MHz dBuv/m  dBuV/m a8 B dB/m
1 5239.208 99.09  ------ ae-me- 84.32 14.77 Average 1 5239.208 118.15  ------ c-e-e- 95.38 14.77 Peak
2 5429.108 41.69 54.08 -12.31 26.83 14.86 Average 2 5388.008 54.85 74.08 -19.15 48.02 14.83 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBB1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_a_5248MHz Mode :TX_a_5248MHz
TEST BY  iSam TEST BY  :Sam
4sgleve @Bavim) Date: 2023-11-10 4spleve @Baym) Date: 2023-11-10
138 1138
]
97.5| 1 o7
813 81.3
65 65.4)
FCC_15.407_AV.
489 183
325 324
163 163
5160 5220, 5280 5340 5400. 5450 5160 5220 5280. 5340 5400. 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5238.900 93.43 R 78.66 14.77 Average 1 5238.908 104.62  -—---—- - 89.85 14.77 Peak
2 5429.700 40.90 -13.10 26.03 14.87 Average 2 5384.400 54.63 74.00 -19.37 39.80 14.83 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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D

DEKRA

and not show in

test report.

Site 1HY-CB@1
Condition :3m ,Horizontal
Mode :TX_a_5745MHz
TEST BY  :Sam
30Level (dBuvim) Date: 20231110
1138 4
975
813
3 FCC_OOBE_PK
65
1 2 I
48.8)
325
163
5535 5635, 5735, 5835, 5035. 6035
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5552.008 56.49 68.22 -11.73 41.83 15.46 Peak
2 5650.008 56.78 68.23 -11.53 48.63 16.87 Peak
3 5723.508 69.49  118.78 -49.29 52.91 16.58 Peak
4 5746.000 112.28  --—----  ------ 95.67 16.61 Peak
5 5857.000 55.45  110.24 -54.79 38.7¢ 16.69 Peak
6 5925.000 53.85  68.23  -14.38 37.15 16.70  Peak
7 6034.000 56.11  68.22  -12.11 39.29 16.82  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site 1HY-CB@1
Condition :3m ,Vertical
Mode :TX_a_5745MHz
TEST BY  :Sam
430Level ([Buv/m) Date: 20231110
134 A
o7
813
FCC_OOBE_PK
651 3
1
488
325
163
5635 5635, 5735, 5835, 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5640.508 55.34 68.22 -12.88 39.35 15.99 Peak
2 5650.008 54.38 68.23 -13.93 38.23 16.87 Peak
3 5723.008 63.01 117.64 -54.63 46.43 16.58 Peak
4 5746.508 106.32  --—---—- - 89.71 16.61 Peak
5 5854.000 55.52 113.e8 -57.56 38.82 1e.70 Peak
6 5925.000 54.19  68.23  -14.e4  37.49 6.7 Peak
7 5929.000 56.15  68.22  -12.07 39.45 6.7 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site :HY-CBE1
Condition :3m  ,Horizontal
Mode :TX_a_5825MHz
TEST BY  :Sam
J3plevel (@Buvim) Date: 2023-11-10
138 4
97.5|
813
FCC_OOBE_PK
65.0|
1 3
bttt
48.8|
325|
163
5535 5635, 5735, 5835, 5935, 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 5535.500 57.45  €8.22  -18.77  42.05 15.48  Peak
2 5650.000 52.89  68.23  -15.34  36.82 16.07  Peak
3 s5723.500 56.56 118.78  -62.22 39.98 16.58  Peak
4 5824.000  111.52 ---oo- ooooo- 94.84  16.68  Peak
5 5850.000 59.04 122.26  -63.16  42.34  16.70  Peak
6 5925.000 55.03  68.23  -13.20 38.33 16.70  Peak
7 5929.000 56.33  68.22  -11.89 39.63 16.78  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

site :HY-CBOL
Condition :3m  ,Vertical
Mode :TX_a_5825MHz
TEST BY  :Sam
430Level (dBuvim) Date: 20234110
113.8) i
o7
81.3
FCC_OOBE_PK
65.0|
1 7
Ao
48.8]
324
163
5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuY dB/m
1 5632.080  55.64  68.22  -12.58  39.71  15.93  Peak
2 5650.000  53.01  68.23 36.94  16.67  Peak
3 5709.080  54.88 107.72 38.31  16.57  Peak
4 5823.000  107.18 ------ 90.50  16.68  Peak
5  S874.080  55.96 105.48 39.26  16.70  Peak
6 5925.000  55.36  68.23 38.66  16.70  Peak
7 5991.808  56.11  68.22 39.52  16.59  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Site :HY-CB01
Condition :3m  ,Horizontal
Mode 1TX_ac20_5180MHz

TEST BY  :Sam

Site :HY-CBOL
Condition :3m  ,Horizontal
Mode 1TX_ac20_518@MHz

TEST BY  :Sam

and not show in test report.

y3pLevel (@Buvim) Date: 20231108 430Level (@Buvim) Date: 2023-11.08
138 138 2
975 g o]
813 813 FCC_16.407_PK
65 65.)
FCC_15.407_AV “ . "
488 T 185
325 324
163 163
5000 5060. 5120 5130 5240, 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Mz dBuv/m  dBuV/m a8 aBuv dB/m MHz dBuv/m  dBuV/m a8 B dB/m
1 50883.708 43.74 54.08 -18.26 29.01 14.73 Average 1 5149.408 55.42 74.08 -18.58 48.64 14.78 Peak
2 5181.508 97.71 -- - - 82.90 14.81 Average 2 5181.508 107.88  ------ 92.99 14.81 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBB1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_ac20_5186MHz Mode :TX_ac28_5186MHz
TEST BY :Sam TEST BY :Sam
4sgleve @Bavim) Date: 2023-11.08 4spleve @Baym) Date: 2023-11-08
138 1138
2
075 2 o7
813 813 FCC_15407_PK
65 65.4)
FCC_15407_AV 1 "
489 T 183
325 324
163 163
5000 5060. 5120 5180 5240. 5300 5000 5060 5120, 5180 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5083.700 42.71 54.08 -11.29 27.98 14.73 Average 1 5135.908 55.00 74.00 -19.00 408.23 14.77 Peak
2 5182.100 94.34 - - 79.53 14.81 Average 2 5184.200 led.60 - - 89.79 14.81 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site
Condition
Mode
TEST BY

13pLevel (dBuvim)

:HY-CB01
:3m,Horizontal
1TX_ac20_5240MHz
:Sam

Date: 2023-11-10

FCC_15.407_AV.
2

Site

Condition :3m

1HY-CB@1

Horizontal

5160 5220. 5280 5340 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m

1 5241.300 97.52  --me-- 82.75 14.77  Average

2 5432.100 42.47  s4.00 27.59 14.88  Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Mode :TX_ac20_5248MHz
TEST BY  :Sam
430Level ([Buv/m) Date: 20231110
13.8) 1
975
813
65.)
483
325
16.3
5160 5220. 5280. 5340. 5400. 5460
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
””””” W dBam  dgav/m a8 asw  cBm
1 5241.000 108.32  ---ee- aeeeee 93.55 14.77 Peak
2 5365.808 54.65 74.08 -19.35 39.80 14.85 Peak
Note:

1. Level = Read Level + Factor

. Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Ao

. Over Limit = Level

site :HY-CBE1
Condition :3m  ,Vertical
Mode :TX_ac20_5248MHz
TEST BY  :Sam
Jsolevel Guvim) Date: 2023-11-10
113.8]
97.5| 1
813
65.0
FCC_15.407_AV
48.8
325|
163
5160 5220 5280 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5241.900 93.08 - ooo- 78.31 14.77  Average
2 s448.000  42.07 -11.93 27.12 14.95  Average
Note:
Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor

- Limit Line

site :HY-CBOL

Condition :3m  ,Vertical

Mode :TX_ac20_5248MHz

TEST BY  :Sam
430Level (dBuvim) Date: 20234110
113.8)

P
o7
81.3
65.0|
A
48.8]
324
163
5160 5220 5280. 5340 5400. 5450
Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark
Line Limit Level

MHz dBuV/m  dBuV/m B dBuY dB/m
1 5239.200  104.05 ------  ---oo- 89.28 1477  Peak
2 5453.700  54.55  74.00  -19.45  39.58  14.97  Peak
Note:

. Factor = Antenna

. Level = Read Level + Factor
Factor + Cable Loss - Preamp Factor
. Over Limit = Level - Limit Line

Pwne

. The emission levels of other frequencies are very lower than the limit

and not show in test report.

WIS

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Note:
1. Level = Read Level + Factor
2. Factor = Antenna
3. Over Limit =
4

Level - Limit Line

and not show in test report.

Site 1HY-CB@1

Condition :3m ,Horizontal

Mode 17X _ac20_5745MHz

TEST BY  :Sam
30Level (dBuvim) Date: 2023-11.08
134 4
97.5|
813

3 FCC_OOBE_PK
50 12 7
8.
325|
163
5535 5635, 5735, 5835 5935. 6035
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m

1 5644.508 57.25 68.22 -18.97 41.22 16.83 Peak
2 5650.008 57.58 68.23 -18.73 41.43 16.87 Peak
3 5724.508 69.40  121.06 -51.66 52.82 16.58 Peak
4 5746.508 109.88 ------  ------ 93.27 16.61 Peak
5 5861.500 55.06 108.98 -53.92 38.36 16.70 Peak
6 5925.000 54.47  68.23  -13.76 37.77 6.7 Peak
7 5981.000 56.41  68.22  -11.81 39.80 16.61  Peak

Factor + Cable Loss - Preamp Factor

. The emission levels of other frequencies are very lower than the limit

Site 1HY-CB@1
Condition :3m ,Vertical
Mode :TX_ac28_5745MHz
TEST BY  :Sam
430Level ([Buv/m) Date: 2023-11.08
134 .
o7
813
FCC_OOBE_PK
650 3
1 T
488
325
163
5635 5635, 5735, 5835, 5935. 6035
Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5556.008 55.28 68.22 -12.94 39.81 15.47 Peak
2 5650.008 54.61 68.23 -13.62 38.54 16.87 Peak
3 5723.008 64.22 117.64 -53.42 47.64 16.58 Peak
4 5746.508 106.15  ------  ------ 89.54 16.61 Peak
5 5871.000 55.09 186.32 -51.23 38.39 1e.70 Peak
6 5925.000 54.51  68.23  -13.72 37.81 6.7 Peak
7 6035.000 56.32  68.22  -11.90 39.48 16.84  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

. Factor = Antenna

2
3. Over Limit = Level - Limit Line
4

and not show in test report.

site :HY-CBB1
Condition :3m ,Horizrontal
Mode :TX_ac20_5825MHz
TEST BY  :Sam
J3plevel (@Buvim) Date: 2023-11.08
113.8| 4
075
813
FCC_OOBE_PK
65.0|
-
48.8|
325
163
5535 5635. 5735, 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 5541.500  57.88  68.22  -10.34  42.46  15.42  Peak
2 5650.000  53.80  68.23  -14.43  37.73  16.07  Peak
3 572250 56.91 116.58  -50.59  48.33  16.58  Peak
4 5822.000  109.92 ------ 93.24  16.68  Peak
5 5850.00  59.99 122.20  -62.30  43.20  16.78  Peak
6 5925000  54.67 68.23  -13.56  37.97  16.78  Peak
7 5928.80  56.88  68.22  -12.14  39.33  16.78  Peak
Note:
1. Level = Read Level + Factor

Factor + Cable Loss - Preamp Factor

. The emission levels of other frequencies are very lower than the limit

Site :HY-CB@1
Condition :3m  ,Vertical
Mode :TX_ac28_5825MHz
TEST BY  :Sam
- Level (dBuV/m) Date: 2023-11-08
113.8)
4
97.5|
81.3]
FCC_OOBE_PK
65.0|
1 7
48.8]
325
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuV dB/m
1 5538.500 55.43  68.22 40.02  15.41  Peak
2 5650.000 52.83  68.23 36.76  16.07  Peak
3 5701.500 55.72 105.62 39.17 16.55 Peak
4 5824.500 104.52 ------ 87.84 16.68 Peak
5 5851.000 56.19 119.92 39.49 16.70 Peak
6 5925.000 55.23  68.23 38.53  16.70  Peak
7 5953.508 56.22  68.22 39.54  16.68  Pesk
Note:
1. Level = Read Level + Factor
2. Factor Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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2. Factor = Antenna
3. Over Limit =
4

Factor + Cable Loss - Preamp Factor

Level - Limit Line
. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site 1HY-CB@1
Condition :3m ,Horizontal
Mode 1TX_ac4®_5190MHz
TEST BY  :Sam
30Level (dBuvim) Date: 2023-11.08
1138
97.5| 2
813
65.0)
FCC_15.407_AV
488
325
16,3
5000 5060, 5120 5180 5240, 5300
Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 5150.008 53.47 54.08 38.69 14.78 Average
2 5187.808 95.87 -- - 81.05 14.82 Average
Note:
1. Level = Read Level + Factor

Site 1HY-CB@1
Condition :3m ,Horizontal
Mode :TX _ac4@_5198MHz
TEST BY  :Sam
430Level ([Buv/m) Date: 2023-11.08
134 ,
o7
813 FCC_16.407_PK
1
651
488
325
163
5000 5060. 5120 5180 5240. 5300
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5149.108 66.18 74.08 -7.82 51.40 14.78 Peak
2 5187.808 185.81  ------  ------ 90.99 14.82 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.

2. Factor = Antenna
3. Over Limit =
4

Factor + Cable Loss - Preamp Factor

Level - Limit Line
. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBB1
Condition :3m  ,Vertical
Mode :TX_ac4®_5190MHz
TEST BY  :Sam
J3plevel (@Buvim) Date: 2023-11.08
113.8|
075 5
813
65.0|
FCC_15.407_AV.
48.8|
325
163
5000 5060. 5120 5180 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 5150.000  48.55  54.08 33.77 1478 Average
2 5186.600  90.68 ------ 75.86  14.82  Average
Note:
1. Level = Read Level + Factor

site :HY-CBOL
Condition :3m  ,Vertical
Mode :TX_ac48_5198MHz
TEST BY  :Sam
430Level (dBuvim) Date: 2023-11-08
113.8)
2
o7
813 FCC_15407_PK
65.0| +
48.8]
324
163
5000 5060 5120, 5180 5240. 5300
Frequency (MHz)
No. Frequency Level  Limit over Read  Factor  Remark
Line  Limit  Level
MHz dBuV/m  dBuV/m B dBuY dB/m
1 5156.000  66.62  74.89  -13.38  45.84  14.78  Peak
2 5187.500  100.35 ------  ----o- 85.53  14.82  Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Site 1HY-CB@1 Site 1HY-CB@1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode 17X _acd_5236MHz Mode :TX _acd@_5236MHz
TEST BY  :Sam TEST BY  :Sam
y3pLevel (@Buvim) Date: 2023-11-10 430Level (@Buvim) Date: 20231110
134 134 ’
97.5| 1 97.5|
813 813
650 651
FCC_15.407_AV
48.8 48.8)
325| 325
163 163
5160 5220 5280 5340. 5400. 5460 5160 5220, 5280 5340 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
Hz dBuV/m  dBuV/m a8 dBuv aB/m Mz dBuV/m  dBuV/m a8 dBuv aB/m
1 5233.208 95.54 ----en aeeeen 80.77 14.77 Average 1 5232.908 106.88  ------  ----e- 91.23 14.77 Peak
2 5422.208 42.80 54.08 -11.28 27.97 14.83 Average 2 5418.908 56.11 74.08 -17.89 41.28 14.83 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBE1 site :HY-CBOL
Condition :3m ,Vertical Condition :3m ,Vertical
Mode :TX_ac48_5238MHz Mode TX_acd_5238MHz
TEST BY :Sam TEST BY  :Sam
Jsolevel Guvim) Date: 2023-11-10 4aoLevel (RuVm) Date: 2023-11-10
134 1133
B
97.5| o7
1
813 813
650 651
FCC_15.407_AV
489 423 -
325| 325
163 163
5160 5220 5280 5340. 5400. 5460 5160 5220, 5280, 5340 5400. 5460
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Linit Level
MHz dBuV/m dBuV/m dB dBuV dB/m MHz dBuV/m dBuV/m dB dBuV dB/m
1 5233.500 89.92 R 75.15 14.77 Average 1 5231.408 100.87  --—---—- - 85.29 14.78 Peak
2 5405.400 42.39 -11.61 27.57 14.82 Average 2 5373.000 53.90 74.00 -20.10 39.06 14.84 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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2. Factor = Antenna
3. Over Limit =
4

and not show in

Factor + Cable Loss - Preamp Factor
Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

test report.

Site :HY-CBO1
Condition :3m ,Horizontal
Mode :TX_aca@_5755MHz
TEST BY  :Sam
30Level (dBuvim) Date: 2023-11.08
1138 x
975
813
3 FCC_OOBE_PK.
65
7
48.8)
325
163
5535 5635, 5735, 5835, 5035. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5648.000 56.10 68.22 -12.12 48.05 16.85 Peak
2 5650.000 55.28 68.23 -13.83 39.13 16.87 Peak
3 5722.500 70.13  116.5@ -46.37 53.55 16.58 Peak
4 5758.000 108.0@0  ------  ------ 91.38 16.62 Peak
5 5868.500 55.79 107.02 -51.23 39.09 16.70 Peak
6 5925.000 54.11  68.23  -14.12 37.41 16.70  Peak
7 5978.500 56.31  68.22  -11.91 39.70 16.61  Peak
Note:
1. Level = Read Level + Factor

Site
Condition
Mode
TEST BY

Level (dBuV/m)

:HY-CBO1L
:3m,Vertical
1TX_ac4@_5755MHz
:Sam

Date: 2023-11-08

13

13.8)

n
97.5|
81.3|
3 FCC_OOBE_PK
65.0|
1 5 7

483

32.5(

16.3|

5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m dB dBuv dB/m

1 5617.500 55.12  68.22  -13.18 39.31 15.81  Peak

2 5650.800 53.68  68.23  -14.55 37.61 16.07  Peak

3 5725.000 66.68 122.20  -55.52 50.10 16.58  Peak

4 5759.000  103.30 ------ oo 86.68 16.62  Peak

5 5874.000 55.73 105.48  -49.75 39.03 16.70  Peak

6 5925.000 54.45  68.23  -13.78 37.75 16.70  Peak

7 5974.500 56.37  68.22  -11.85 39.74 16.63  Peak
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.

2. Factor = Antenna
3. Over Limit =
4

and not show in

Factor + Cable Loss - Preamp Factor
Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

test report.

Site tHY-CBe1
Condition :3m  ,Horizontal
Mode :TX_acd®_5795MHz
TEST BY  :Sam
5 Level (dBuVIm) Date: 2023-11-08
113.8| Fy
97.5|
81.3)
FCC_OOBE_PK
65.0| ; 3 3 7
48.8|
325
16.3)
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m  dBuV/m B dBuv dB/m
1 5619.508  55.15  68.22  -13.87  39.32 15.83  Peak
2 5650.000  53.61  68.23  -14.62  37.54  16.87  Peak
3 5715.000 57.65 109.40 -51.75 41.08 16.57 Peak
4 5791.000 106.86  ------  ------ 908.22 16.64 Peak
5 5851.000 57.08 119.92 -62.92 48.30 16.70 Peak
6 5925000  54.86  68.23  -13.37  38.16 16.70  Peak
7 6626.808  56.69  68.22  -12.13  39.33 16.76  Peak
Note:
1. Level = Read Level + Factor

site
Condition
Mode

TEST BY

Level (dBuV/m)

:HY-CB@1

3n | Vertical
:TX_acd@_5795MHz
:Sam

Date: 2023-11-08

13
113.8)
4
97.5]
81.3)
FCC_OOBE_PK
65.0)
7
489
325
16.3)
5535 5635. 5735, 5835, 5935. 6035
Frequency (MHz)
No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 5606.008 54.95 68.22 39.23 15.72 Peak
2 5650.000 54.42 68.23 38.35 16.07 Peak
3 5701.000 56.39  105.48 39.84 16.55  Peak
4 5792.500  101.77 -----—- 85.12 16.65  Peak
5  5868.800 55.6@  107.16 . 38.90 16.70  Peak
6 5925.008 54.14 68.23 -14.89 37.44 16.78 Peak
7 6809.008 56.73 68.22 -11.49 48.11 16.62 Peak
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in

test report.
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7. 6dB Bandwidth

7.1. Test Setup

RF Cable

U 1

SMA

7.2. Limits

Spectrum

Analyzer

For the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

7.3. Test Procedure

The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for

compliance to FCC 47CFR Subpart E requirements.
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7.4. Test Result of 6dB Bandwidth

Product Multimedia device with Bluetooth and WLAN

Test Item 6dB Bandwidth

Test Mode Transmit (802.11a)

Test Date 2023/10/19

Test Sample ID 02

Frequency . Measurement Level | Required Limit
Channel No. (MHz) Chain (kHz) (kHz) Result

149 5745 A 15624 >500 Pass
157 5785 A 15984 >500 Pass
165 5825 A 16304 >500 Pass
149 5745 B 15664 >500 Pass
157 5785 B 15025 >500 Pass
165 5825 B 15704 >500 Pass

j& Attt

Ref Level 20.00 dBm

Spectrum |

Channel 157 (Chain B)

30dB SWT

Offset 1.50 dB @ RBW 100 kHz

56.9 ps @ YBW 300 kHz

Mode Auto FFT

@ 1Pk View

10 dBm

mMi[1]

[EEEIZIN

)1 0.470 dBr
|

m3[1]
M3

-6.03 dBm
5.7778072 GHz
0.47 dBm
5.7899950 GHz

-10 dBm

D2 -5.530 dBm

.JMMIW-H.

ne !

-20 dBm

-30 dBm

rd

A
oll

-40 dBm

-50 dBm

L P

N lﬁwpl ads Lay
iR

-60 dBm

-70 dBm

F2

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Marker

Type ] Ref | Trc |

X-value

| Y-value

Function ]

Function Result

M1
Dz
M3

1 5.7778072 GHz
15.025 MHz
1 5.789995 GHz

M1 1

-6.03 dBm
0.50 dB
0.47 dBm

Date: 19.0CT.2023 22:33:05
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Product Multimedia device with Bluetooth and WLAN

Test Item 6dB Bandwidth

Test Mode Transmit (802.11ac-20 MHz)

Test Date 2023/10/19

Test Sample ID 02

Frequency . Measurement Level | Required Limit
Channel No. (MHz) Chain (kHz) (kHz) Result

149 5745 A 16224 >500 Pass
157 5785 16144 >500 Pass
165 5825 A 16144 >500 Pass
149 5745 B 17183 >500 Pass
157 5785 B 16503 >500 Pass
165 5825 B 16144 >500 Pass

Spectrum |

Channel 157 (Chain A)

(=)

Ref Level 20.00 dBm
| Att 30 dB

Offset 1.50 dB @ RBW 100 kHz
SWT 56,9 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk View

10 dBm

mMi[1] -8.41 dBm
5.7765684 GHz

0 dBrn———

D1 -1.310 ciBm

1]
ST D2 -7.310 damwhwﬂw'rﬂu‘w” ; ﬂlel ‘U] Pbihwuﬂuwp'uwﬂmﬁm vﬁm

m3[1] -1.31 dBm

M3 | 5.7875170 GHz

-20 dBm

)

k

-30 dBm

Y,

rujl)f){

My

Py T g

-50 dBm

-60 dBm

-70 dBm

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
1

X-value

| y-value |

Function | Function Result

M1
Dz M1 1
M3 1

5.7765684 GHz -8.41 dBm
16,144 MHz 0.70 dB
5.787517 GHz -1.31 dBm

Date: 19.0CT.2023 19:32:16
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Product : Multimedia device with Bluetooth and WLAN

Test Item : 6dB Bandwidth

Test Mode Transmit (802.11ac-40 MHz)

Test Date : 2023/10/19

Test Sample : ID 02

Frequency . Measurement Level | Required Limit
Channel No. (MHz) Chain (kHz) (kHz) Result

151 5755 A 35165 >500 Pass
159 5795 A 35405 >500 Pass
151 5755 B 35165 >500 Pass
159 5795 B 35165 >500 Pass

Channel 151 (Chain A)

Spectrum | |:%1

Ref Level 20.00 dBm  Offset 1.50 dB @ RBW 100 kHz

| Att 30de  SWT 948 ps @ YBW 300 kHz Mode auto FFT
@ 1Pk View
M1[1] -12.87 dBm
5.7373377 GHz
10 dBm M3[1] -4.96 dBm
5.7525220 GHz
0 dBm

T3

D1 -4.960 dBm bE

¥
10 dem o 1ngen dag}’%u VNN S N W T

-20 dBm

-30 dBm rrg k\
| 7
BT e Hmww%ﬁ

-50 dBm
-60 dBm
-70 dBm Fo
F1
|
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
11 1 5.7373377 GHz -12.87 dBm
Dz M1 1 35.165 MHz 6.13 dB
M3 1 5.752522 GHz -4,96 dBm

Date: 19.0CT.2023 19:44:09
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8. Duty Cycle

8.1. Test Setup

RF Cable

Ut 1

SMA

8.2. Test Procedure

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to U-NII test procedure of

KDB789033 for compliance to FCC 47CFR 15.407 requirements.
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8.3. Test Result of Duty Cycle

Product
Test Item
Test Mode
Test Sample ID 02

Duty Cycle Formula:

Duty Cycle = Ton / (Ton + Tof¥)
Duty Factor = 10 Log (1/Duty Cycle)

Results:

Multimedia device with Bluetooth and WLAN
Duty Cycle
Transmit

5 GHz band

Time On

(ms)

Time On + Time Off

(ms)

Duty Cycle
(%)

Duty Factor
(dB)

802.11a

2.0640

2.1040

98.10

0.08

802.11ac-20 MHz

0.9880

1.0280

96.11

0.17

802.11ac-40 MHz

0.4980

0.5360

92.91

0.32

802.11a

802.11ac-20 MHz

Spectrum n%: Spectrum n%:
Ref Level 20.00 dBm  Offset 1.50 dB @ RBW 10 MHz Ref Level 20.00 dBm  Offset 1.50 dB @ RBW 10 MHz
o att 30de @ SWT 8ms @ VBW 10 MHz o att 30de @ SWT 4ms @ VBW 10 MHz
@ 1Pk View @ 1Pk View
M1[1] 10.20 dBm| M1[1] 7.93 dBm|
. M1 i) 1.16000 ms| y 864.00 ps|
BT Al A5 e 1 R v
2.0¢{00 ms| i 988.00 |
od od
-10 df -10 df
-20 df -20 df
-30 di 30 d
-40 -40
-50 df -50 df
-60 d -60 d
-70 di -70 di
CF 5.18 GHz 1001 pts 800.0 ps/ CF 5.18 GHz 1001 pts 400.0 ps/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 116 ms 10.20 dém M1 1 864.0 s 7.93 dem
D2 M1 b 2.064 ms 0.23 dB D2 M1 b 988.0 ps -0.70 dB
D3 M1 1 2.104 ms 0.04 d8 D3 M1 1 1.028 ms -0.06 dB
Date: 19.0CT.2023 19:08:02 Date: 19.0CT.2023 19:46:53
Spectrum n%:
Ref Level 20.00 dBm  Offset 1.50 dB @ RBW 10 MHz
o att 30de @ SWT 2ms @ VBW 10 MHz
@ 1Pk View
M1[1] 1.58 dBm)|
232.00 ps|
iod 53 D2[1] 4.10 dB
] ML st st il
o o WU PPy N 4991
wa W A gtk
-10 di
20 di
-30 di
a0 " i
-50 df
~60 d
70 di
CF 5.10 GHz 1001 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 232.0 s 1.58 dbm
D2 M1 b 498.0 ps 4.10 dB
D3 M1 1 536.0 ps -0.26 dB

Date: 19.0CT.2023 19:58:57
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